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DIAGNOSIS AND INITIAL MANAGEMENT OF ACUTE STROKE 

AND TRANSIENT ISCHAEMIC ATTACK (TIA) 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

Suspected Acute Stroke arrive in 

ED / CDU 

Contact Stroke Nurse 

Practitioner on 07769 932 342 

Check for indications for 

immediate CT / CTA 

Priorities in initial assessment of an acute stroke 

• Ensure thrombolysis pathway activated if needed (if in doubt check) 

• Arranging early brain imaging (immediate as above otherwise within 1 hour) 

• Give initial 300mg of aspirin (po/pr) once bleeding excluded 

• Arrange for Dysphagia Screening Test within 4 hours 

 

The Stroke Nurse Practitioner works until 8pm daily.  Consultant advice is available 24 hours / day 

Direct admissions to the stroke unit must occur 24 hours / day 

 

Arrange for direct admission to 

acute stroke ward 

• Indication for thrombolysis / thrombectomy 

• On anticoagulant treatment 

• A known bleeding tendency 

• A depressed level of consciousness (GCS below 13) 

• Unexplained progressive or fluctuating symptoms 

• Papilloedema, neck stiffness or fever 

• Severe headache at onset of stroke symptoms 

Assess if indication for thrombolysis / thrombectomy 

1. Clear stroke 

2. Clear onset time < 6 hours 

3. Contact Stroke/Neurology StR or Stroke Consultant 

Assess clinically, supported by the 

FAST test, if stroke is likely 
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 Suspected Transient Ischaemic 

Attack (TIA) 

Yes 

Event is within 7 days & is fully 

resolved 

Is the event within the last 7 days ? 

• Aspirin (300 mg stat and 75mg 

daily) started immediately 

• Specialist assessment and 

investigation within 1 week  

• Advise the patient not to drive 

• Complete the TIA referral form 

online 

• Call the STROKE NURSE 

PRACTITIONER (07769 932 342) 

or the on-call stroke consultant if 

concerns exist about 

appropriateness of referral or 

need for admission 

No 

Event is over 7 days ago & is fully 

resolved  

ADDITIONAL INFORMATION 

The risk of early stroke following a TIA is high.  If in doubt it is advisable to contact the stroke team 

to confirm urgent TIA clinic is both appropriate and available to allow safe discharge. 

Remember a TIA cannot be diagnosed until symptoms have fully resolved. 

If genuinely aspirin intolerant, give clopidogrel (300 mg stat and 75mg daily) or call for advice. 

SYNCOPE AND SEIZURES ARE NOT EXPECTED IN A TIA and other aetiologies should be sought. 

Patients with alternative diagnoses may not be safe to discharge – please consult alternative 

pathways and / or the medical on-call team. 

As patients may need to attend clinic within a few hours of discharge and more history may be 

required, please ensure there is a clear contact number for both the patient and the referring 

doctor is attached. 

• Aspirin (300 mg stat and 75mg 

daily) started immediately 

• Specialist assessments and 

investigation within 24 hours  

• Advise the patient not to drive 

• Complete the TIA referral form 

online 

• Call the STROKE NURSE 

PRACTITIONER (07769 932 342) 

or the on-call stroke consultant if 

concerns  exist about 

appropriateness of referral or 

need for admission 


